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For queries contact pruefbericht@fgk-keramik.de please. 
 

Re 1. Test specimen: 
 
One sample labelled as 
“Project: D20-010/006, Monster: Streetlaminaat R12 - rolnr 3103109, Datum ontvangst: 16/03/2021”. 
 
 
Re 5. Sampling / Sample preparation: 
 
Sampling and delivery to the FGK were under responsibility of the customer. 
The sample was fixed to a chipboard by means of nails. 
 
 
Re 6. Results: 
 
Corrected mean acceptance angle: 27.6° Class:  R 12 
 
Table: Evaluation scheme according to DIN 51130:2014-02 

Corrected mean acceptance angle Class 

>   6° up to 10° R 9 

> 10° up to 19° R 10 

> 19° up to 27° R 11 

> 27° up to 35° R 12 

> 35° R 13 

 
 
Re 7. Testing uncertainties: 
 
Details on request. 
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Test Report 20210206 for:

1. Test specimen:

1 sample in accordance with order by e-mail dated 18/03/2021
(Sample labelling see appendix.)

2. Date of arrival:

22/03/2021

3. Test realization:

28/03/2021 - 29/03/2021

4. Testing method:

Determination of anti-slip property of floor coverings, workrooms and fields of activities with slip danger, walking method 
- ramp test, according to DIN 51130:2014-02 (1).

4.1.

5. Sampling / Sample preparation:

See appendix.

6. Results:

See appendix.

7. Testing uncertainties:

See appendix.

8. Epilogue:

All investigations were done in view of the latest scientific-technicals trends and to the best of one`s knowledge and belief. The 
testing results exclusively refer to the test specimens. In order to avoid misinterpretations the present report may only be 
printed, copied and transmitted in its completeness. To copy extractions needs a written permission by the FGK .

i.V. Dr. Markus Pohlmann-Lortz

Laborleiter / Laboratory Supervisor

31/03/2021

This test report consists of 1 page and an appendix of 1 page.
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